
Innovative landfill bioreactor systems for municipal solid waste treatment 

in East Africa aimed at optimal energy recovery and minimal greenhouse 

gas emissions 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fredrick Mathew Salukele



i 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Thesis committee 

 

Promoter 

Prof. dr. ir. W.H. Rulkens 

Professor of Environmental Technology  

Wageningen University 

 

Co-Promoter 

Dr. ir. J.C.L. van Buuren 

Assistant Professor, Sub-department of Environmental Technology  

Wageningen University 

 

Other members 

Prof. dr. ir. G. Spaargaren, Wageningen University 
[...]
retrofit landfills where it is not cost effective or possible to install horizontal trenches (Haydar 

and Khire 2005).  

 

Vertical wells is a type of liquids addition subsurface system whereby a number of vertical 

wells are constructed across the depth of the waste matrix by drilling. Previous reported 

applications have used well diameters ranging from 25 to 300 mm. Large diameter wells 300 

to 900 mm diameter usually consist of 300 to 600 mm diameter pipe surrounded by a 

permeable medium such as stone or gravel (Townsend et al. 2008). Larger wells are most 

often installed as single wells at depths nearly the entire length of the landfilled waste. PVC 

pipes are commonly used for vertical wells. An advantage to PVC pipes is their ease of 



57 

 

installation and maintenance. A major maintenance issue with vertical wells is frequent 

adjustment of well heights above the surface of landfill. Experience has found that 

differential settlement of the landfill surface with time resulted in extension of wells above 

the landfill surface, and that wells should be shortened periodically. 

 

In horizontal trenches liquid addition system, a large number of horizontal trenches are 

placed at various levels within the landfill while the waste is placed. Horizontal pipes are 

embedded in permeable material within the trench. Liquid addition in these lines is generally 

started after at least one lift of waste has been placed over these trenches. This system is the 

most common practice as-built bioreactors. HDPE is the most commonly used pipe material 

due to its strength and durability. Typical perforation size for leachate injection lines is 6.25 

to 12.5 mm with multiple holes every few centimeters. The best high permeability filler 

material used for bedding and cover media are gravel or rock. For cost considerations, other 

filler materials like mulch, tire chips or glass may also be used (Townsend et al. 2008). The 

advantage of the drainage media is that if the pipe ever breaks, the drainage media can still 

act as a conduit for liquids movement. 

 

Infiltration blankets of a pipe embedded in a highly permeable media (or material) laid over a 

much larger area of landfilled waste than a buried trench. Infiltration blankets act as installed 

layers, typically one to two feet thick of highly permeable materials. They can be used to 

provide uniform distribution of recirculated leachate over the widest possible area (Townsend 

et al. 2008). This system is constructed as landfilling progresses and can be regarded as 

buried infiltration pond. Horizontal galleries or granular beds can be installed within lifts of 

waste to provide large areas for liquids distribution. 

 

4.5.2 Design  

 

The design of a landfill recirculation system depends on the aim of the landfill: full or partial 

biodegradation (acidification). Dependent design parameters are the initial waste moisture 

content, the mass of liquids to be added initially and the rate of recirculation. The type of 

leachate recirculation system utilized and the method of operation are selected after 

appropriate consideration of intended goals related to moisture distribution, minimizing 

environmental impact, and regulatory compliance (Reinhart et al. 2002).  

 

Currently, there are no specific design guidelines available for designing a subsurface 

leachate recirculation system consisting of vertical wells (Khire and Mukherjee 2007) but Al-

Yousfi (1992) and Townsend (1995) in Reinhart, McCreanor, and Townsend (2002) 

developed equations to assist in the design for both horizontal trenches and vertical wells. 

McCreanor (1998) in Reinhart, McCreanor, and Townsend (2002) used the United States 

Geological Survey’s Saturated-Unsaturated Flow and Transport model (SUTRA) to simulate 

the behavior of horizontal leachate recirculation trenches and vertical leachate recirculation 

wells.  

 

Horizontal trenches are constructed by excavating the surface of landfilled compacted solid 

waste, placing a perforated pipe in the trench, and backfilling with a permeable material. The 

trench is then covered, preferably with additional compacted solid waste. Al-Yousfi (1992) in 

Reinhart, McCreanor, and Townsend (2002) developed an equation that can be used to 

estimate the required horizontal distance between trenches. Townsend (1995) in Reinhart, 

McCreanor, and Townsend (2002) also developed equations based on uniform flow theory 

for saturated conditions to estimate the area influenced by a horizontal infiltration trench.  



58 

 

 

Vertical wells for leachate recirculation are constructed in the same manner as vertical wells 

for gas extraction, generally requiring drilling into the waste mass and installation of piping. 

In some cases, wells are constructed as waste is placed, by installing pipe sections at each 

waste lift. Al-Yousfi (1992) in Reinhart et al. (2002) proposed that the radius of influence of 

a well, defined as the maximum distance of leachate movement from the well, could be 

estimated based on a mass balance of the leachate. It was then concluded that wells should be 

spaced no more than 60 m apart to ensure efficient wetting of the waste mass. Vertical wells 

should be spaced at approximately twice the indicated lateral movement and distanced at 

least the indicated lateral movement from the landfill boundaries. 
 

4.6 Leachate treatment  

 

4.6.1 Overview of options  

 

Leachates from conventional landfills and landfill bioreactors show strong variation in 

amount and concentration of the pollutants. These variations are due to the variations in the 

technical modification of conventional landfills and landfill bioreactors, mode of operations 

of the these landfills and landfill bioreactors, type of waste, pre-treatment of the waste before 

disposal into the landfill or landfill bioreactor, climate (temperature and precipitation), age of 

the landfill and leachate, leachate recirculation factor, pre-treatment of the leachate before 

recirculation, etc. All these aspects influence the amount and the composition of the leachate.  

 

In general it can be stated that the amount and composition of the leachate is strongly 

determined by the specific and unique character of each landfill or landfill bioreactor. It 

means that the treatment process that is required is also very specific for a certain landfill. 

Besides, the required treatment process also strongly depends on the set standards for 

discharge of the treated leachate into a sewer system or onto surface water. Here, we will 

focus primarily on the treatment of leachate from a landfill bioreactor (with an intensive 

recirculation of the leachate). For each landfill a tailor-made treatment technology has to be 

designed. The biggest challenges in landfill leachate treatment are removal of high 

concentrations of non-biodegradable (refractory) organic compounds and ammonia. Landfill 

leachate treatment technologies for sanitary landfills and landfill bioreactors can be classified 

into four major groups (Renou et al. 2008; Abbas et al. 2009):  

(a) combined treatment of leachate and domestic sewage in municipal wastewater 

treatment plants;  

(b) biodegradation by means of aerobic and anaerobic processes;  

(c) chemical and physical methods: chemical oxidation, adsorption, chemical 

precipitation, coagulation/flocculation, sedimentation/flotation and air stripping; 

(d) membrane filtration: microfiltration, ultrafiltration, nanofiltration and reverse osmosis.  

 

It should be noted that most of the next discussion is based on literature that deals with 

sanitary landfills or landfill bioreactors from the U.S.A and Europe. 

 

4.6.1.1 Combined treatment of leachate and municipal wastewater 

 

This treatment technique, sometimes called channeling, involves landfill recycling of leachate 

at the site and treatment of the surplus leachate at a municipal wastewater treatment plant or, 

alternatively, disposal via a sewer outfall into the sea. This practice was preferred for its easy 

maintenance and low operating costs (Lema et al. 1988; Ahn et al. 2002). However, this 



59 

 

option has been increasingly questioned (Cecen and Aktas 2004) due to the presence of 

organic inhibitory compounds with low biodegradability and heavy metals (typical 

characteristic of leachate from LFBs) that may reduce treatment efficiency. An argument in 

favor could be that neither nitrogen (from leachate) and phosphorus (from sewage) need to be 

supplied at the treatment plant (Abbas et al. 2009). If there is sufficient capacity for removal 

of nitrogen and phosphorus at the municipal wastewater treatment plant, removing them 

together in the treatment system is plausible. In a few studies authors have tried to optimize 

the volumetric ratio of leachate in the total wastewater flow. Combined treatment was 

investigated by Diamadopoulos et al. (1997) using a Sequencing Batch Reactor (SBR) 

operated with filling, anoxic and settling phases. De Velasquez and co-workers (2011) found 

that landfill leachate could be successfully co-treated in facultative lagoons (Mexico) through 

admixture of 10% of leachate to 90% low-strength but saline municipal sewage. The average 

COD and BOD5 values of the leachate were about 5,800 and 875 mg/l respectively. The 

design hydraulic retention time of the system was 17 days. The obtained BOD5 removal 

varied from 70 – 78%. Moreover, the effluent quality may need to be improved with 

Powdered Activated Carbon (PAC), particularly if the volumetric leachate input exceeds 10% 

of the total flow (Cecen and Aktas 2001; Abbas et al. 2009).  

 

4.6.1.2 Evaporation 

 

In tropical climates evaporation could help in reducing the quantities of wastewater to be 

treated. Evaporation is a process that accompanies and reinforces the treatment in 

stabilization ponds and constructed wetlands. The evaporation rate from an open water 

surface depends on temperature and wind conditions and is expected to be in the range of 5 to 

10 mm/d. or 50 – 100 m
3
/ha.day. Due to rainfall there will be a net addition of water of about 

800 - 1000 mm/year (typical annual rainfall in Tanzania) corresponding to an evaporation 

period of 80 – 160 days. Evaporation ponds have to be shallow in the order of 0.5 m water 

depth. From time to time evaporation ponds should be emptied and the remaining highly 

polluted sludge be deposited in a safe way. Evaporation ponds should be well lined to protect 

soil and groundwater. 

 

4.6.1.3 Biological treatment 

 

Anaerobic biological leachate treatment techniques include several high-rate anaerobic 

treatment techniques, such as UASB reactors, anaerobic filters, hybrid bed filters and 

fluidized bed reactors. Aerobic treatment processes include, among others, lagooning 

systems, facultative ponds, activated sludge processes, constructed wetlands, trickling filters 

and moving bed biofilm reactors. Biological processes have been shown to be very effective 

in removing organic matter from immature leachates when the BOD/COD ratio has a high 

value (> 0.5). Due to its reliability, simplicity and high cost-effectiveness, biological 

treatment is commonly used for the removal of the bulk of the biodegradable organic 

pollutants in leachate from sanitary landfills (without recirculation). Nitrification and de-

nitrification for ammonia-nitrogen removal require combined aerobic and anoxic biological 

treatment processes. De-nitrification of nitrified leachate will require addition of 

biodegradable matter as this leachate presumably contains too little of this matter. From a 

process operation point of view post-denitrification is probably more simple than pre-

denitrification. With increasing age of the landfill site, the major presence of refractory 

compounds in the leachate (mainly humic and fulvic acids) tends to limit the effectiveness of 

biological treatment processes (Abbas et al. 2009). In landfill leachate treatment a common 

combination of treatment technologies are UASB pre-treatment followed by activated sludge 



60 

 

secondary treatment with nitrification and de-nitrification and post-treatment in facultative 

and aerobic stabilization ponds.  

 

Facultative and aerobic ponds (lagoons) derive their strengths from the photosynthetic 

oxygenation by algae during daylight and the symbiosis between algae and bacteria. These 

ponds are usually 1 to 2 m deep. The permissible organic loading rates of facultative and 

aerobic ponds increase with the ambient temperature. This makes this treatment technology 

most suitable for tropical climates. For municipal waste water the maximum BOD loading 

rate of facultative ponds is about 400 kg BOD/ha.day at 25
o
 C (Arthur 1983). Facultative 

ponds are capable of nitrogen removal through a combination of processes and phosphorus 

removal. Nitrogen removal is brought about by volatilization of ammonia, nitrification and 

de-nitrification and uptake in algae and bacteria. Frascari and co-workers (2004) found that a 

series of anaerobic and facultative lagoons  with a total retention time of 240 days (Italy) are 

able to remove a significant part of the main pollutants from landfill leachate. Ten-years’ 

average COD, BOD and TKN effluent concentrations after lagoon treatment were 2,960, 470 

and 370 mg/l respectively, showing overall removal percentages of 40, 60 and 77%. It is 

evident that the required long retention times in the treatment of leachate lead to large pond 

areas. 

 

The effluent of stabilization ponds usually contains suspended solids mainly algal matter. The 

TSS concentration may exceed 100 mg/l (Reed et al. 1995, p.119). This suspended matter can 

be removed by maintaining a duckweed covered zone in the pond provoking a shading-out 

effect. Alternatively, the algae can be removed by micro-screening and soil filtration, e.g. in 

vertical flow constructed wetlands.  

 

Surface and sub-surface flow constructed wetlands are used for (post-) treatment of landfill 

leachate. Based on literature review Vymazal and Kröpfelova (2009) showed that subsurface-

horizontal flow constructed wetlands applied to landfill leachates with COD and BOD 

influent concentrations in the range of 1,000 and 200 mg/l respectively produced removal 

percentages of 25% (COD) and 33% (BOD). The average of the hydraulic loading rates of 

these wetlands was 2.7 cm/d and the organic surface loading rates (kg BOD/ha.day) were in 

the range of 50 – 100  kg/ha.day (5 – 10 g BOD/m
2
.day).  

 

A good nitrification in horizontal-flow constructed wetlands is possible. The maximum load 

to achieve nitrification should not exceed 0.2 g TKN/m².day (Platzer 1998). This means that 

in treatment of leachates the necessary bed area is extremely large. 

 

In a comparison of subsurface horizontal and vertical- flow constructed wetlands at lab-scale 

Yalcuk and Ugurlu (2009) worked with leachate COD and NH4-N concentrations of 

respectively about 260 and 120 mg/l. In vertical-flow wetlands they found COD and NH4-N 

removals of 10 - 40 and 60 - 70% respectively. The hydraulic surface loading rate amounted 

to 2.0 cm/day and the N-loading rate 2.4 g/m
2
.day. The NH4-N removal percentages of 

horizontal flow wetlands were in the range of 30 – 50% and thus were lower than in vertical-

flow wetlands. It may be noted that subsurface-flow constructed wetlands show a 

combination of treatment processes including screening, filtration, aerobic, anoxic and 

anaerobic biological conversion, precipitation, adsorption and uptake in the macrophytes 

growing on the filter bed. With regard to landfill leachate treatment subsurface vertical- flow 

wetlands are in particular effective in removal of suspended and colloidal solids, conversion 

of ammonia to nitrate and de-nitrification and removal of phosphate. The removal of 

recalcitrant COD compounds is limited. As permissible hydraulic and organic loading rates 